

Program: Fe-10-M

31-07-2014 17:22:25

Comment: low/medium alloy steel -M

124524

Average (n=1)

Elements: Concentration

Sample No: N-1-MUESTRA

Quality:

Sample Id: BOLAS

	C	Si	Mn	P	S	Cr	Ni
	%	%	%	%	%	%	%
x	0.81	0.297	0.82	0.035	0.032	0.53	0.042
	Mo	Al	Cu	Co	Ti	Nb	V
	%	%	%	%	%	%	%
x	<0.0010	0.010	0.0084	0.0081	0.019	<0.0010	0.023
	W	Pb	B	Sb	Sn	Zn	As
	%	%	%	%	%	%	%
x	<0.0070	<0.0010	<0.0002	0.0028	0.0033	<0.0010	0.0056
	Bi	Ta	Ca	Ce	Zr	La	Se
	%	%	%	%	%	%	%
x	<0.0015	<0.0070	0.0028	<0.0020	0.0021	<0.0003	0.029
	N	Fe					
	%	%					
x	>0.019	97.3					

